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Chassis
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2015.06.09
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Chassis
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2015.06.09

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

1 2004265 4 Kap voor wielas
2 102013555 4 Wiel 260x85
3 18274 4 Schroef M4 X 12 DIN 963
4 301002601 1 BASE FRAME POSEIDON 8 [1]
4 301002538 1 BASE FRAME POSEIDON 8 STAINLESS STEEL [2]
5 17737 2 Schroef M  6x  40
6 12496 2 Moer  M6
7 43625 1 Hendel
8 301002690 1 BALL KNOB DIN 319-KU-35-M10-C
9 301002689 1 BRAKE LEVER [2]
9 301002688 1 Handrem cpl. Poseidon 8 ST. [1]
10 14805 1 Sluitring 6,4x1,6
11 19647 1 Hexagon kopschroef M6x10 din93

Part Notes:
[1] - 8-111, 8-125
[2] - 8-111ST, 8-125ST
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Motor RF
POSEIDON 8-125 / MC 8P 160/2500

2018.04.05
2019.03.25
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Motor RF
POSEIDON 8-125 / MC 8P 160/2500

2018.04.05
2019.03.25

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

31001229 1 OIL ISO 150 ALPHASYN-T 20L
0 5218433 1 Pompolie 150  1 x 1Ltr. Alphasyn.
1 107144791 1 FAN COVER MEC132
1A 31000488 4 SCREW M5X8 CYLINDER HEAD PH NOTCH RF
1B 4 Lock washer M5 DIN 7980 A zinc plated
1C 4 Plain washer M5 DIN125A galv
2 107144793 1 FAN MEC132 W. LOCKRING RF
2A 107144792 1 SHAFT RETAINING RING Ø38X1.5
3 107144794 1 N-BEARING COVER MEC132
4 107144795 1 N-BEARING MEC132
5 107144792 1 SHAFT RETAINING RING Ø38X1.5
6 10204 1 SERRATED LOCK WASHER  A10
7 2767 7 Ringetje
7A 10204 1 SERRATED LOCK WASHER  A10
8 8927 4 HEXAGON HEAD CAP SCREW M10X 35  ISO 4017
9 1800465 4 Moer M10 (ook 4826)
9 1802966 4 Nut Hex M10 A2 DIN 934
10 2751 8 HEX. SCREW M8X35 ISO 4017 ZN
10A 2798 8 LOCK WASHER  8
10B 2762 8 Schijf 8.4x1.6
11 107144796 1 KEY MEC132 A6x32 CARBON STEEL C45
12 107144797 8 SQUARE NUT M8
13 107144812 1 D-BEARING COVER RF
14 107144808 2 FEET FOR MOTOR W. SCREWS AND WASHERS
15 106408266 1 MOTOR NP8 - 11KW/230/400V/50HZ/3PH
16 301002539 1 MOUNTING PLATE F. SWITCH BOX POSEIDON 8
17 301002615 1 GASKET F. MOTOR SWITCH BOX POSEIDON 8
18 101118299 1 MOTOR NP8 MC KIT
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Motor
POSEIDON 8-125 / MC 8P 160/2500

2019.03.12
2019.03.12
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Motor
POSEIDON 8-125 / MC 8P 160/2500

2019.03.12
2019.03.12

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

1 106408266 1 MOTOR NP8 - 11KW/230/400V/50HZ/3PH [1]
1 107140185 1 Motor 7.5 KW 230/400 3 mec 132c 4pol [2]
2 6863 8 Inbus bout  M8x  35
3 2798 8 LOCK WASHER  8
4 301002075 1 Motor flens
6 909100380 1 Lager 6208-2ZC3
7 301002073 1 REAR BEARING COVER
8 301002074 1 IMPELLER   Ø  230X50
9 106162892 1 CLAMPING STRAP [3]
10 301002077 1 FAN HOUSING   Ø  260X115
11 1800465 4 Moer M10 (ook 4826) [4]
11 20184 4 NUT 6KT- M10       934 A2 [5]
12 2767 4 Ringetje [4]
13 24319 4 Schroef [5]
13 8927 4 HEXAGON HEAD CAP SCREW M10X 35  ISO 4017 [4]
14 14966 4 Disc [5]
14 4827 4 WASHER  10.5X2.5 [4]

Part Notes:
[1] - POSEIDON 8-111 / MC 8P 180/2100,

POSEIDON 8-125 / MC 8P 160/2500
[2] - 8-75, 8-82

NO LONGER AVAILABLE
[3] - STOCK COVERS GUARANTEE
[4] - 8-75, 8-82, 8-111, 8-125
[5] - 8-111ST, 8-125ST
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Control safety block (A)
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2016.06.15
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Control safety block (A)
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2016.06.15

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

1 64314 1 Regelpen [1]
2 909100001 1 Springveer [1]
3 62708 1 Zitting Regelventiel [1]
4 49461 1 O-Ring 11 1,5 [1]
5 9523 1 O-Ring  17X1,5 [1]
6 32091 1 O-Ring 21.0X2.00 [1]
7 64301 1 Banjobout M24x1,5 +20 [1]
8 1230 1 Koppeling XGE 6LR 1/4
9 33047 1 Schroef Plug
10 301000787 1 Huis regelveiligheidsblok [1]
11 101117739 1 SCREW HEX M4X22-8.8 A2K DIN912
12 62717 1 CONTACT STUD [1]
13 2759 1 Moer
14 3349 1 Schroef m5x16
15 301000952 1 Eindschakelaar 240 V
16 62401 1 Huls voor microschakelaar
17 301000804 1 Draaiknop
18 63946 1 Springmoer LN7519  4,8 x 3  V2
19 3136 1 Moer [1]
20 62711 1 Pen [1]
21 62710 1 Union nut [1]
22 62696 1 Moer [1]
23 62712 1 Banjo [1]
24 62695 1 Spring guide [1]
25 40972 1 Drukring [1]
26 6262 2 AFBLINDSTOP R 1/4 INCH  42788 [1]
27 103004451 1 VULCAN FIBRE WASHER Ø16X20X1.5 DIN 7737 [1]
99 301000904 1 Regelveiligheidsblok Pose idon5 [2]

Part Notes:
[1] - *
[2] - consisting of: *
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Control safety block (B)
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2015.08.17
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Control safety block (B)
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2015.08.17

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

1 64224 1 HD-AUSGANG M27X1,5/G3/8 INCH
2 32091 1 O-Ring 21.0X2.00
3 64236 1 Adapter triton   M27x1,5 [1]
3 65797 1 Converter KEW steeknippel [2]
4 32091 1 O-Ring 21.0X2.00
5 301002667 1 Banjo bolt
6 16443 1 O-Ring  17X2
7 64307 1 O-Ring 23,42 x 2,62 NBR 7 0
8 64306 1 O-Ring 25,07 x 2,62 NBR 7 0
9 64305 1 O-Ring 28,24 x 2,62 NBR 7 0
10 9858 1 O-Ring   6X3
11 6187135 1 Plunjer  (was 62718)
12 16998 1 O-Ring 14x1,5
13 64309 1 Schroef M16x1
14 6577 1 Slangnippel 3/4 inch [3]
15 101117926 1 Filter
16 62698 1 Banjo bout
17 24347 2 O-Ring  21x2.5
18 301000778 1 Return line 30.9x34
19 301001753 1 Verloop
20 107318254 1 O-RING 24X2.0 NBR70
21 32091 1 O-Ring 21.0X2.00
22 301001750 1 Adapter
23 16443 1 O-Ring  17X2
24 13739 2 O-Ring  10X2
25 301001749 1 Verloop 20x14,8x30

Part Notes:
[1] - 8-75, 8-82, 8-111, 8-125
[2] - 8-111ST, 8-125ST
[3] - PRUNED-NO REPLACEMENT
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Pump
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2017.04.28
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Pump
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2017.04.28

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

0- 200060 1 PUMP OIL SAE 15W-40 1 LITER [1]
1 301002025 6 PLUG  M28X1.5/SW27X33
2 301002043 6 Ondersteunende ring dia- meter 25.5 x 22
3 3000825 12 O-Ring  20.24x2.62
4 301002027 1 VALVE BLOCK [2]
4 106404435 1 CYLINDER HEAD KIT Ø20 PISTON [3]
4 301002813 1 CYLINDER HEAD N8-PUMP [4]
5 909100367 8 Safety washer 10
6 13860 8 Schroef M 10x80
7 56554 3 O-Ring 14,0 1,78
8 301001135 2 Plug G3/8
9 301001460 1 Oliepeilstok
10 3928 4 SCREW  M8X30
11 2798 4 LOCK WASHER  8
12 301002031 1 BEARING LID  80X80X Ø  94X8
13 64361 2 Walslager 32206
14 301002036 1 Deksel
15 4697 6 Kop schroef   M6 x 16  IS
16 301002037 1 HOUSING
17 40312 1 Spie 8X7X40 DIN 6885A
18 301002038 1 CRANKSHAFT [5]
18 107140330 1 CRANKSHAFT [6]
18 301002821 1 CRANKSHAFT N8-PUMP 36.15 [4]
19 301002047 3 Drijfstang
20 301002032 1 ADJUSTING WASHER  80X80XØ
20 301002034 1 ADJUSTING WASHER  80X80XØ94X0,19
20 301002033 1 ADJUSTING WASHER  80X80XØ94X0,10
20 301002035 1 ADJUSTING WASHER  80X80XØ94X0,25
21 2788 4 Schroef
22 301002030 1 BEARING LID  80X80X Ø  94X8
23 301002044 3 Bout
24 301002046 3 Staaf
25 301002048 3 SUPPORTING RING   Ø  13X10X1
26 6480286 3 O-ring
27 301002045 3 Distance spacer [7]
27 301002820 3 Afstandpijp [4]
28 301002042 3 Ringetje
29 909100376 3 Zeskantmoer
60 301002822 1 Pompbehuizing [4]
60 106404438 1 Ventielblok kit Ø20 [3]
60 301002029 1 VALVE BLOCK COMPL.  D22MM [2]
99 106404434 1 PUMP N8.21.20 [6]
99 106404433 1 PUMP XW26.15 [8]
99 301002537 1 Pomp N8 36.15 N 36.5 l/min150b [4]
99 107140939 1 PUMP N8 30.20 N 30 L/MIN [2]

Part Notes:
[1] - 2,15L - OIL TYPES_QUANTITY for HPW_APRIL 2017
[2] - POSEIDON 8-111 / MC 8P 180/2100
[3] - 8-75, 8-82
[4] - POSEIDON 8-125 / MC 8P 160/2500
[5] - 8-82,

POSEIDON 8-111 / MC 8P 180/2100
[6] - 8-75
[7] - 8-75, 8-82, POSEIDON 8-111 / MC 8P 180/2100
[8] - 8-82
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Pump, kits
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2015.08.13
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Pump, kits
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2015.08.13

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

42 301002039 1 Valve Kit
43 31000819 1 SEALING KIT FOR PISTON Ø28 FROM 03/12 [1]
43 301002811 1 Piston 28 sealing kit [2]
43 301002053 1 Kit piston sealing 22 [3]
43 301002052 1 Kit piston sealing D 20 [4]
44 31001019 1 PISTON GUIDE KIT Ø28 FROM 03/12
44 301002054 1 KIT SUPPORT RING  D20  3 [4]
44 301002812 1 SUPPORT RING ¥ 28 (X3) [5]
44 301002055 1 Kit support ring D22 3 [3]
45 301002051 1 Kit olie kering
46 301002049 1 Kit piston D 20 [4]
46 301002050 1 Kit piston D 22 [3]
46 301002810 1 PISTON KIT D28 (X3) [5]
60 301002822 1 Pompbehuizing [5]
60 301002029 1 VALVE BLOCK COMPL.  D22MM [3]
60 106404438 1 Ventielblok kit Ø20 [4]

Part Notes:
[1] - 8-125, 8-125ST

produced from week 03/2012

TSB-PPW-2014-005 Piston kit Poseidon 8-125
[2] - 8-125, 8-125ST

produced up to week 03/2012.

TSB-PPW-2014-005 Piston kit Poseidon 8-125
[3] - 8-111, 8-111ST
[4] - 8-75, 8-82
[5] - 8-125, 8-125ST
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Electric box  8-111 / MC 8P 180/2100,  8-125 / MC 8P 160/2500
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2018.04.05
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Electric box  8-111 / MC 8P 180/2100,  8-125 / MC 8P 160/2500
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2018.04.05

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

1 301002672 1 HP hose DN2x410
2 301002671 1 CLAMP F. MANOMETER MOUNTING
3 301002622 1 Switchbox cover
4 49473 1 Manometer
5 9868 1 O-Ring  10X2,5
6 909100204 1 Draaiknop
7 18274 2 Schroef M4 X 12 DIN 963
8 909100046 10 Schroef 4 x 8
9 1814585 6 Schroef
10 22290 1 Mounting rail
11 3817483 1 Kabel termenial WK4
12 103822308 1 Contactor
13 301000952 1 Eindschakelaar 240 V
14 2777 4 CYLINDER SCREW M4X10 ISO 1207 4.8 ST/ZN
15 301001219 1 Plug 6x8x5,4 PE zwart
16 301001845 1 Snoer H07RN-F 4G2.5X6.0CEE5 32A6H
17 909100043 1 Kabelschroeven W. Antibuc.
18 909100019 1 Moer verzinkt M20x1,5
19 5190 1 Schroef zelftappend 4.8X13 C-H ISO 7049
20 301001743 1 Printplaat [1]
21 11255 2 Stalen schroef  35x30
22 4600771 4 printplaatbevestiging [2]
23 301002616 1 Basis plaat 145X103X3 ABS [3]
24 301002624 3 Ring D13XD7.3XD4X30 [3]
25 301002620 1 Electronic [4]
25 301003097 1 Elektronische controle [5]
26 301002674 1 EL-BOX BASE
27 301002621 1 Thermo zekering 65* C
28 101406054 1 Spons Rubber O4 L 1 M
29 301002539 1 MOUNTING PLATE F. SWITCH BOX POSEIDON 8
30 301002615 1 GASKET F. MOTOR SWITCH BOX POSEIDON 8
31 301001058 1 Schakelaar 10A
32 301001229 6 Terminal block 3x4 QMM
33 2776 4 Schroef verzinkt M4x 10
34 3803764 1 Rubber seal set 5-7c
35 301000263 1 Zekering 0,63A 500V traag
36 101814812 2 Ring
37 103821922 1 Ens Stop
38 103822051 1 JUMPER  WAGO 6Q [6]
39 103822050 6 Snoer TERMINAL 6MM2 WAGO 282 [6]
40 101814810 2 SCREW 4.8 X 9.5

Part Notes:
[1] - Up to 03.04.2008

STOCK COVERS GUARANTEE
[2] - Subtype local item
[3] - Up to 03.04.2008

GUARANTEE DATE EXPIRED
[4] - Up to 28.02.2007

GUARANTEE DATE EXPIRED
[5] - From 01.03.2007
[6] - STOCK COVERS GUARANTEE
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Electric box 8-75, 8-82
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2015.06.09



18

Electric box 8-75, 8-82
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2015.06.09

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

1 301002672 1 HP hose DN2x410
2 301002671 1 CLAMP F. MANOMETER MOUNTING
3 301002622 1 Switchbox cover
4 49473 1 Manometer
5 9868 1 O-Ring  10X2,5
6 909100204 1 Draaiknop
7 18274 2 Schroef M4 X 12 DIN 963
9 1814585 6 Schroef
10 22290 1 Mounting rail
11 3817483 1 Kabel termenial WK4
12 103822308 1 Contactor
13 301000952 1 Eindschakelaar 240 V
14 2777 4 CYLINDER SCREW M4X10 ISO 1207 4.8 ST/ZN
15 301001219 1 Plug 6x8x5,4 PE zwart
16 301001845 1 Snoer H07RN-F 4G2.5X6.0CEE5 32A6H
17 909100043 1 Kabelschroeven W. Antibuc.
18 909100019 1 Moer verzinkt M20x1,5
25 301003097 1 Elektronische controle
25 301002620 1 Electronic [1]
26 301002674 1 EL-BOX BASE
27 301002621 1 Thermo zekering 65* C
28 101406054 1 Spons Rubber O4 L 1 M
29 301002539 1 MOUNTING PLATE F. SWITCH BOX POSEIDON 8
30 301002615 1 GASKET F. MOTOR SWITCH BOX POSEIDON 8
31 301001058 1 Schakelaar 10A
32 301001229 6 Terminal block 3x4 QMM
33 2776 4 Schroef verzinkt M4x 10
34 3803764 1 Rubber seal set 5-7c
35 301000263 1 Zekering 0,63A 500V traag
36 101814812 2 Ring
37 103821922 1 Ens Stop
38 103822051 1 JUMPER  WAGO 6Q [2]
39 103822050 6 Snoer TERMINAL 6MM2 WAGO 282 [2]
40 101814810 2 SCREW 4.8 X 9.5

Part Notes:
[1] - GUARANTEE DATE EXPIRED
[2] - STOCK COVERS GUARANTEE
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Default accessories
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2017.02.16
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Default accessories
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2017.02.16

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

0- 106403014 1 TornadoPlus 1120 gebogen [1]
0- 101119496 1 Snelkoppelingsset ERGO aansluiting
0- 106403123 1 ERGO 2000 Vario press met draaikoppeling
0- 106403122 1 ERGO 2000 st. + anti-draaikoppeling [2]
0- 106403010 1 TornadoPlus 1120 gebogen [3]
00 101119758 1 TornadoPlus nozzel 1200 1/ 8 inch [4]
00 301150004 1 TornadoPlus nozzel 1590 1/8 inch [5]
00 101117655 1 Tornado nozzel 0950 donkerroze [6]
00 106402190 1 ERGO 3000 pistool [7]
00 101119748 1 TornadoPlus nozzel 0700 1/ 8 inch [8]
01 4810213 1 Hogedrukslang 1/2 inch 15 m [9]
01 1402064 1 Hogedrukslang 3/8 inch 15 m [9]

Part Notes:
[1] - No replacement
[2] - 106403122 - ERGO 2000 Spray handle
[3] - TORNADO PLUS lance
[4] - 8-111
[5] - 8-125
[6] - 8-82
[7] - Up to April 2011

106402190, 106402191 - ERGO 3000 Spray handle with swivel lock - from 15.09.03
[8] - 8-75
[9] - HOSES Overview
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Recommended spare parts
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2019.03.11
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Recommended spare parts
POSEIDON 8-125 / MC 8P 160/2500

2017.11.02
2019.03.11

Pos. Artikelnummer Hoeveel
heid

Omschrijving Notes

0A 301002053 1 Kit piston sealing 22 [1]
0A 301002055 1 Kit support ring D22 3 [1]
0A 64314 1 Regelpen [1]
0A 301000263 1 Zekering 0,63A 500V traag [1]
0A 101117926 1 Filter [1]
0A 301002812 1 SUPPORT RING ¥ 28 (X3) [1]
0A 301002051 1 Kit olie kering [1]
0A 301002039 1 Valve Kit [1]
0A 9858 1 O-Ring   6X3 [1]
0A 301002811 1 Piston 28 sealing kit [1]
0A 6187135 1 Plunjer  (was 62718) [1]
0A 301002054 1 KIT SUPPORT RING  D20  3 [1]
0A 301002052 1 Kit piston sealing D 20 [1]
0B 32091 1 O-Ring 21.0X2.00 [2]
0B 16443 1 O-Ring  17X2 [2]
0B 301002667 1 Banjo bolt [2]
0B 13739 1 O-Ring  10X2 [2]
0B 24347 1 O-Ring  21x2.5 [2]
0B 107318254 1 O-RING 24X2.0 NBR70 [2]
0C 106408266 1 MOTOR NP8 - 11KW/230/400V/50HZ/3PH [3]
0C 301001743 1 Printplaat [4]
0C 301002810 1 PISTON KIT D28 (X3) [3]
0C 301000952 1 Eindschakelaar 240 V [3]
0C 301002050 1 Kit piston D 22 [3]
0C 301002049 1 Kit piston D 20 [3]
0C 49473 1 Manometer [3]
0C 301003097 1 Elektronische controle [3]
0C 301000778 1 Return line 30.9x34 [3]
0C 301001058 1 Schakelaar 10A [3]
0C 103822308 1 Contactor [3]
0C 301002672 1 HP hose DN2x410 [3]
0C 909100380 1 Lager 6208-2ZC3 [3]

Part Notes:
[1] - A
[2] - B
[3] - C
[4] - C

STOCK COVERS GUARANTEE
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